



KALE
CONVEYOR



INSPECTION CERTIFICATE

Customer :
SRL APROCHIMIE

Construction :
1,4 g/cm³ NBR Rubber Sheet Without Textile

Acc. To: DIN-22102

Report No : 2023 - 9436 / 4 pcs

Date : 5.07.2023

Quantity : 10mt. x 4

Page : 1 of 1

PROPERTIES OF RUBBER SHEET

	Unit	Result
Thickness	mm	4
Tensile Strength	N/mm ²	30,12
Elongation at Break	%	25
Abrasion	mm ³	587,73
Hardness	Shore A	65,76
Density	g/cm ³	1,41

KALE KAYIŞLARI
SAN. DIŞ TİC. A.Ş.
Sarıcağtepe Mahallesi Nilüfer Caddesi
No:40-42 Silivri/İstanbul
Yenikapı V.B. 491 032 5099